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86-93, 302, Ford Mustang 
2 ½” Shorty X-pipe for Bassani Long Tube Headers 

to bolt up to any 2 ½”  
Muffler assembly in stock location. 

Part # 5092R-2 Offroad X-pipe 
Part # 5092R-3 Cat X-pipe  

 

      
*Note :  2 ½” X-pipe can only be installed with Bassani Long Tube Headers 

Hardware Kit  
(4) 3/8” x 16 x 2 ½” Hex Bolts 

 (4) 3/8” x 16 Flange Nuts 
 (4) 3/8” Flat Washers 

(2) 6” Long Hi-Temp Hose (Blue) 
(4) #10 Size Hose Clamps 
(1) ¾” Air Tube 

 
Installation Instructions  
1. Begin by removing stock manifolds and H-pipe and installing Bassani EquaLength Long 

Tube Headers. 
2. Slide the X-pipe into existing exhaust hanger location at rear of transmission mount. 
3. Line up front ball and socket flanges and secure with supplied hardware of 3/8” x 16 x 2 ½” 

Hex Bolts, Washers, and Flange Nuts.  DO NOT TIGHTEN COMPLETELY.  
4. Once X-pipe is snuggly secure, continue to bolt up the Cat-back Muffler system. 
5. Secure rear ball and socket flanges with supplied hardware of 3/8” x 16 x 2 ½” Hex Bolts 

and Nuts. 
6. Make final adjustments to align system and fully secure hardware. 
7. Install the supplied Air Tube Extension Tube with Hi-Temp Hose and #10 Hose Clamps. 
8. Lastly, start vehicle and check for exhaust leaks. 


